Parts Manual - Hurricane Power Description Quantity Number Part Description Quantity Number 2 Parts Manual Decals Blo-Vac DECALS 1 425-4201 Front Logo Decal 1 2 X3-4212 Data Plate 1

Download Parts Manual - Hurricane Power  Description Quantity Number Part Description Quantity Number 2 Parts Manual Decals Blo-Vac DECALS 1 425-4201 Front Logo Decal 1 2 X3-4212 Data Plate 1

Post on 06-May-2018

226 views

Category:

Documents

10 download

Embed Size (px)

TRANSCRIPT

  • Commercial Debris Blower

    Parts Manual

    Patent Number7,841,044,B1

    REV. 05/03/2013

  • Part Description Quantity Number

    Part Description Quantity Number

    2 Parts Manual

    Decals Blo-VacDECALS

    1 425-4201 FrontLogoDecal 12 X3-4212 DataPlate 13 X3-4210 TopDashDecal 14 425-4205 HotDecal 15 425-4202 LeftLogoDecal 425-4203 RightLogoDecal 26 X3 SafetyCoverDecal 1

    7 425-4208 PinchDecal 28 425-4209 HydroDecal 19 425-4206 DangerDecal 3

    10 425-4204 MadeintheUSADecal 111 425-4211 DashControlsDecal 112 314-17-42100 TransBypass 1

  • Parts Manual 3

    Blo-Vac DecalsDECALS

    FRONTLEFT RIGHT

    7

    6

    5

    13

    9

    11

    108

    4

    2

    12

  • Part Description Quantity Number

    Part Description Quantity Number

    4 Parts Manual

    Chassis Blo-VacCHASSISCOMPONENTS

    1 X316-2001 Dash 12 15102 1/4-20x3/4FlangeBolt 103 15101 1/4-20FlangeNut 84 X310-2007 DashFrontPanel 15 15108 5/16-18x3/4FlangeBolt 46 112-18-1812 Pad 17 15112 3/8-16x3/4FlangeBolt 308 15109 5/16-18x3/4CarriageBolt 49 X316-2014 RightUpright 1

    10 15107 5/16-18FlangeNut 611 15111 3/8-16FlangeNut 3612 15046 1/2-13FlangeNut 413 15061 1/4-20Riv-Nut 214 X310-2006 RightSidePlateTieDown 115 X310-2018 LeftSidePlateTieDown 116 15056 1/2-13NylockJambNut 217 16-30502 ReverseStop 118 425-16-11100 RubberMount 619 X310-2011 FootPad 120 15042 SpringFront 121 X316-2030 ChassisFrame 1

    22 16-30501 ForwardStop 123 X316-2013 LeftUpright 124 X310-2029 ChassisBox 125 X310-3018 SkidPlate 126 15136 1x10Gauge 4 MachineBushing27 15161 PlasticGreaseCap 228 15139 3/4-10NylonJambNut 229 15154 5/8-11NylockNut 230 109-17-7011 CasterBearings 431 109-17-7012 CasterWheel&Tire 232 15153 Bolt5/8-11x6-1/2 233 109-10-2010 CasterFork 234 X310-2001 FrontEndFrameAssembly 135 0117-162024 PlasticBushing 436 15137 3/4MachineBushing 237 X310-2031 FrontHydroBracket 138 X310-2032 RearHydroBracket 139 X310-2033 ToeKick 140 15062 3/8-16x1FlangeBolt 641 15064 1/2-13x1-1/4FlangeBolt 442 15169 5/16-18x3/4Self 2 TappingScrew

  • Parts Manual 5

    Blo-Vac ChassisCHASSISCOMPONENTS

    REFER TOBLOWERCOMPONENTS

    41

    12

    2

    22

    1

    13

    2

    33

    4

    5

    6

    5

    2

    7

    8

    1713

    2

    2

    2

    2210

    52

    117

    10

    11

    23

    9

    8

    7

    14

    21

    16

    38

    15

    10

    19

    18

    42

    20

    24

    711

    11

    39

    725

    7

    7

    7

    37

    3029

    33

    32

    35

    3031

    26

    34

    2728362635

    7

    11

    71111

    40

    11

    11

    7

    7

    40

    40

    7

    7

    40

  • Part Description Quantity Number

    Part Description Quantity Number

    6 Parts Manual

    Hydro Blo-VacHYDROSTATICCOMPONENTS

    1 139529 ControlGrip 22 15082 5/16-24LockWasher 33 X3-516-4633 5/16-24RightHand 2 90Knuckle4 15059 5/16-24RightHandNut 45 0117-081208 1/2PlasticBushing 46 425-1021-46612 1/2ControlSupportRod 17 114-10-3001 NeutralSafetySwitchStop 18 114-10-3002 NeutralSafety 1 SwitchBracket9 114-10-3003 NeutralCenteringBracket 1

    10 X3-516-4627 5/16-24LeftHand 2 90Knuckle11 0117-1208 1/2PlasticWasher 212 15057 5/16-24NylockNut 413 103-17-4431 DampenerClip 414 15082 5/16LockWasher 215 425-103-174430 Dampener 216 103-17-4429 BallStud 417 15101 1/4-20FlangeNut 418 102-10-2010 LeftControlHandle 119 15107 5/16-18FlangeNut 420 X3-516-1550 5/16-15LinkageRod 421 15083 OetikerClamp 422 X3-1224 RightHydroHose 123 HU002 HydroFitting 224 0117-081208 PlasticBushing 125 X310-2034 IdlerArm 126 15058 5/16-24LeftHandNut 227 X3-516-4635 5/16-24x3Turnbuckle 228 102-10-2011 RightControlHandle 129 15141 1/2-13x3-1/2HexBolt 230 15046 1/2-13FlangeNut 231 15111 3/8-16FlangeNut 1332 15087 3/8-16x2-1/2FlangeBolt 1233 15088 1/2-20LugNut 8

    34 113-17-7012 18x8.5x8TurfSaver 235 15149 1/2-13x2-1/4FlangeBolt 136 15112 3/8-16x3/4FlangeBolt 237 15122 3/8-16x1-3/4HexBolt 638 17-4103 MuleDrivePulley 239 118X327 DrivePulley 140 17-4101 PlasticIdlerPulley 241 X310-2035 IdlerMountPlate 142 25-6512 MufflerMount 143 X3-A7125 DriveBelt(Subaru) 1 X3-A7227 DriveBelt(Kohler) 144 X3-1226 LeftHydroHose 145 15126 #317ExtensionSpring 146 3A7C-1XXXX LeftHydroPump 147 107-17-2225 24HPSubaruEngine 1 107-17-2227 27HPKohlerEngine 1 (IncludesMuffler)48 3A7B-1XXXX RightHydroPump 149 X310-2036 HydroSpacerTube 150 15102 1/4-20x3/4FlangeBolt 451 71354 HydroTank 152 114-10-3008 HydroTankBracket 153 114-10-3009 NeutralSwitchL-Bracket 154 15040 5/16-18x2-3/4FlangeBolt 155 15107 5/16FlangeNut 256 15041 3/8-16x8-1/2HexBolt 157 X3-72134ZT FanPulleyKit 258 15128 #29ExtensionSpring 159 25-6510 ExhaustKit 160 25-6511 1-1/4MufflerClamp 161 0117-081216 PlasticBushing 162 15073 1/2-13NylockNut 163 HU004 3/8x7/16WasherStud 264 X3-16-11100 1/2x5/8RubberBushing 265 15044 1/2x1-1/4Spacer 166 15168 5/16-18NylockLockNut 167 X3-15-15152 NeutralReleaseCable 2

  • Parts Manual 7

    Blo-Vac HydroHYDROSTATICCOMPONENTS

    14 3

    4

    1

    1

    6 7 8

    58

    96

    54

    5

    3 14

    12

    19

    5

    1912

    28

    FAN AND PULLEY KIT #57PART NUMBER X3-72134ZT

    EXHAUST KIT #59PART NUMBER 25-6510

    20

    20

    26

    26

    27

    27

    4

    4

    20

    20

    26

    2629

    29

    24

    61

    62

    32 30

    3131

    31493131

    56

    48

    45

    25

    3032

    32

    32

    32

    46

    3334

    32

    41546655

    10

    1014

    37

    37

    38

    38

    3935

    4040

    3131

    21

    2123

    2343

    65

    19

    16

    13

    13

    13

    15

    14

    14

    16 5317 50

    50

    1711

    15

    51

    21

    44

    22

    50

    18 16

    16

    5

    52

    17

    17

    1921

    31

    34

    47

    3264

    63

    50

    13

    42

    36

    60 31

    3367

    12

    1214

    REFER TOCHASSISCOMPONENTS

  • Part Description Quantity Number

    Part Description Quantity Number

    8 Parts Manual

    Fuel and Throttle Blo-VacFuELANDTHROTTLECOMPONENTS

    1 1101-73601 FuelCapW/Gauge 12 1101-02002 FuelTank 13 15091 1/4-20x3/4FPHMS 44 15101 1/4-20FlangeNut 45 425-12-1414 SpringHoseClamp 66 425-12-14350 FuelLine1/4x3.5 17 1101-73805 BallValveFuelShutoff 18 425-12-14650 FuelLine1/4x6.5 1

    9 1101-73811 FuelPickup 110 15090 10-32BTHexScrew 411 425-1041-76010 ThrottleCable 112 425-1041-76010 ChokeCable 113 425-12-14280 FuelLine1/4x28 214 110-17-5403 FuelFilter 115 X3-TL522 PlasticElbow 1

  • Parts Manual 9

    Blo-Vac Fuel and ThrottleFuELANDTHROTTLECOMPONENTS

    3

    24

    14

    13

    13

    15

    10

    95

    8

    5

    5

    6

    5

    5

    7

    12

    111

  • Part Description Quantity Number

    Part Description Quantity Number

    10 Parts Manual

    Brakes Blo-VacBRAKEASSEMBLIES

    1 15112 3/8-16x3/4FlangeBolt 22 102-16-2003 BrakeArm 23 425-1091-2007 BrakeHandle 14 15111 3/8-16FlangeNut 25 425-1021-46612 1/2ControlSupportRod 16 15124 1/2SAEWasher 67 0117-081208 1/2PlasticBushing 48 15074 3/8-24JamNut 19 15075 3/4Thru-HardWasher 2

    10 101-17-6427 SafetyClip 211 15071 3/8LockWasher 212 102-17-4633 BallJointRH3/8 113 15076 1/2x3/4ShoulderBolt 214 15077 3/8-24Nut 215 X3-3824-2150 3/8-24LinkageRod 116 15078 3/8-24LeftHandNut 117 102-17-4627 BallJointLH3/8 1

    18 X310-2050 BrakeZ-BendPin 119 6422 BrakeBarGrip 220 15162 1/8CotterPin 121 15102 1/4-20x3/4FlangeBolt 222 15089 1/8R-Key 123 15140 1/4-28NylockNut 624 X310-2038 LowerBrakeBar 125 15079 CompressionSpring 226 15164 #12FlatWasher 227 114-10-3012 LowerBrakePlate 128 X3-1428-1750 1/4-28x17.5LinkageRod 229 15101 1/4-20FlangeNut 230 15127 #77ExtensionSpring 131 106-17-4637 LH1/4-2890Knuckle 232 15060 1/2x2-1/2ClevisPin 1

  • Parts Manual 11

    Blo-Vac BrakesBRAKEASSEMBLIES

    64

    276

    9 10 11

    8

    16

    17

    1118

    14

    12 14

    15

    13

    4

    5

    7

    7

    9

    13

    10

    1 2

    3

    19

    19

    2 1

    23

    2625

    7

    24

    32

    20

    22

    2828

    7

    23

    23

    31

    29

    21

    23

    30

    REFER TOCHASSISCOMPONENTS

  • Part Description Quantity Number

    Part Description Quantity Number

    12 Parts Manual

    Blower Blo-VacBLOWERCOMPONENTS

    1 X310-2024 RightDeflectorCoverPlate 12 X310-2049 SafetyCover 13 15108 5/16-18x3/4FlangeBolt 64 X310-2036 Spacer 25 15107 5/16-18FlangeNut 66 15092 7/16-20x2-3/4HexBolt 17 425-1091-2009 7/16-ImpellerWasher 18 X310-2037 Impeller(Subaru) 1 X310-203727 Impeller(Kohler) 19 X310-2051 BlowerHousing(Subaru) 1 X310-205127 BlowerHousing(Kohler) 1

    10 15098 7/16LockWasher 111 15112 3/8-16x3/4FlangeBolt 212 15104 1/4-20x1-1/4Phillips 4 HeadScrew13 101-16-2029 RackSpacer 114 15158 DeflectorLockPin 115 15101 1/4-20FlangeNut 1916 101-17-6427 SafetyClip 217 0117-081216 1/2PlasticBushing 718 101-16-1821 DeflectorRack 1

    19 15124 1/2SAEWasher 220 15103 1/4-20x1-1/2FlangeBolt 221 425-1011-46622 DeflectorSupportRod 122 15080 1/4LockWasher 223 0117-081216C 1/2PlasticSleeve 124 X310-2039 RightDeflectorGear 125 15164 #12FlatWasher 426 101-10-2028 RackKeeper 127 15102 1/4-20x3/4FlangeBolt 528 X310-2040 RightDeflectorPin 129 X310-2041 RightDeflector 130 X310-2042 ForwardDeflectorGear 131 X310-2043 ForwardDeflector 1 MotorMount32 X310-2044 ForwardDeflectorPin 133 X310-2045 ForwardDefector 134 X310-2046 LeftPowerDeflector 135 X310-2047 LeftSlaveDeflector 136 15051 KeyStock 137 X310-2052 DeflectorSpacerPlate 238 2-15165 1/4-20x1-5/8 4 PhillipsHeadScrew

  • Parts Manual 13

    Blo-Vac BlowerBLOWERCOMPONENTS

    20

    15

    REFER TOELECTRICALCOMPONENTS

    REFER TOELECTRICALCOMPONENTS

    REFER TOELECTRICALCOMPONENTS

    1515

    1515

    3

    5

    10

    36

    67

    2

    8

    9

    24

    30

    31

    15

    12

    38

    12

    37

    15

    11

    274

    274

    2515

    1

    29

    33

    17

    17

    17

    17

    28

    3227

    18

    26

    16

    16

    19

    19

    12

    17

    17

    23

    17

    34

    35

    21

    15 38

    15

    14

    13

    2027

    22 27

    15

    15

    25

    1537

  • Part Description Quantity Number

    Part Description Quantity Number

    14 Parts Manual

    Electrical Blo-VacELECTRICALCOMPONENTS

    1 106-17-4001 U1Battery 12 X3-18-1802 PositiveBatteryCable 13 X3-18-1803 NegativeBatteryCable 14 104-17-5205 Tach 1 106-18-1804 TachHarness 15 106-17-3005 SwitchExtension(Red) 16 106-17-2806 SwitchSeal 37 106-17-3007 ReversingSwitch 38 104-17-5606 IgnitionSwitch 19 104-17-5607 IgnitionSwitchNut 110 104-17-5608 IgnitionSwitchKey 111 101-17-5612 SafetySwitch2P 112 106-17-4012 BatteryBoxWithStrap 113 104-17-2805 WarningLight 1

    14 106-17-2817 Relay 215 106-17-5618 SafetySwitch1P 216 101-18-1802 DeflectorMotorLeft 117 X3-84422 Headlight 118 X3-18-1882 MainWiringHarness 119 15106 10-32KepsNut 820 15107 5/16-18FlangeNut 221 15105 10-32MachineScrew 822 15108 5/16-18x3/4FlangeBolt 223 X3-630 SideHeadlight 224 314-0618-255R DeflectorMotorRight 225 X310-2039 BatterySupport 126 18273 SwitchExtension(Black) 127 18272 SwitchExtension(Yellow) 1

  • Parts Manual 15

    Blo-Vac ElectricalELECTRICALCOMPONENTS

    1

    24

    16

    24

    22

    222

    20

    12

    3 25

    18

    15

    23

    21

    15

    13

    84

    567

    19

    10

    14

    23

    9

    276

    7

    14

    26

    7

    6

    19

    17

    21

    19

    21

    REFER TOHYDROSTATICCOMPONENTS

    11

    19

    21

  • 16 Parts Manual

    Electrical Schematic Blo-VacELECTRICALSCHEMATIC

    OPERATORPRESENCE

    S1

    GR

    N R

    LY1

    86

    BLK

    S2

    RED

    /OR

    G L

    1

    BLK

    S6

    OR

    G R

    LY2

    30

    WH

    T S3

    M

    RED

    S3

    A2

    BLU

    RLY

    2 87

    BLK

    S1

    BLU

    RLY

    2 86

    VIO

    S4

    J8

    RED

    BLK

    BLU

    WHT

    ORG

    OIL SENDER

    ENGINE

    ENGINE CONNECTORWIRE SIDE P1

    ENGINE GND

    BRAKES2

    BLK

    P1

    WH

    T P1

    WH

    T R

    LY1

    87

    BLU

    /RED

    RLY

    2 85

    BLK

    RLY

    1 30

    YEL

    J5A

    OR

    G R

    LY 8

    5

    OR

    G L

    1

    RED

    P1

    S3 A

    1 O

    RG

    J5 B

    BLK

    S3 G

    BLK

    S1 G

    RN

    S3 M

    P1 O

    RG

    G

    S

    M

    LA1

    A2

    B

    IGNITION SW.S3

    RED

    85 30C

    30C

    8786

    87A 87A 87

    85

    86NC NO NC NO

    ORG/RED

    ORG

    RLY1KILL RELAY

    RLY2START RELAY

    S6 O

    RG

    /RED

    P1 B

    LU

    S2 B

    LU

    S35

    BLU

    /RED

  • Parts Manual 17

    Blo-Vac Electrical SchematicELECTRICALSCHEMATIC

    B

    B

    A

    A B A

    (A)

    (B)

    NO

    J6WORK LIGHTS

    J5WORK LIGHTS

    DEFLECTOR RIGHTS4

    DEFLECTOR FRONTS5

    DEFLECTOR LEFTS6

    S4NEUTRAL SAFETY SW. L1

    LOW OILWARNING

    J7WORK LIGHTS

    DEFLECTOR FRONTJ2

    DEFLECTOR LEFTJ3

    DEFLECTOR RIGHTJ4

    YEL

    J3L

    BLK

    RL1

    30

    BLK

    J6B

    OR

    G/R

    ED S

    5

    OR

    G/R

    ED S

    4

    OR

    G/R

    ED S

    6

    BLK

    S5

    BLK

    S4

    BLK

    S6

    RED

    /WH

    T S4

    RED

    /BLK

    S4

    YEL

    J5B

    BLK

    J7B

    BLK

    J5A

    YEL

    J7B

    YEL

    S2 V

    IO

    J7B

    BLK

    S6 B

    LK

    S3 O

    RG

    J8 R

    ED/O

    RG

    S4 B

    LK

    J6B

    BLK

    J6A

    YEL

    S5 BLU/BLK

    S5 BLU/WHT

    (A)

    (B)

    S6 BRN

    S6 TAN

    (A)

    (B)

    S4 RED/BLK

    S4 RED/WHT

    BA

    BLU

    /WH

    T J2

    BLU

    /BLK

    J2

    BLK

    S4

    BLK

    EN

    G G

    RD

    BLK

    S5

    OR

    G/R

    ED S

    5

    OR

    G/R

    ED R

    LY2

    87A

    BR

    N J

    3

    TAN

    J3

  • Muskegon, MI

Recommended

View more >